
Docuware Cover Sheet DWR 

Cabinet: ( ci rc;lc one): [Z]DWR DR RCA DA RCA De MD 

Fik Name State Programs 

Sub File Name _A~S_R _______________ _ 

St1h·St1h Fik Name Wichita --------

Y car (caiendar) 2000 ---------
End Year 

Privilco"ed 1Yes • Circle i[ Lrue 
" 

Comments/Keywords 

Summary of Activities for calendar year 1999 

After scanning: 

File hard copy CE Desk I CE Cabinet I Laterals 

Send to Ar.chives 

Send to Field Office 

Recycle 

File only: 

D 

D 
1··1 

File kud copy CF De:sk I CE Cabinet I Laterals 

(from index) 

(from index) 



l 
l 

I 
1 
! f 

Equus Beds Groundwater Recharge 
Demonstration Project 

Summary of Activities for 
Calendar Vear 1999 

prepared for 
[...]
rest of the process residuals. The polymer-coated sand is added to an injection 

tank where it is bound to the floes created upstream in the coagulation tank. 

Polymer is also dosed at the outlet of the injection tank to bind the sand-ballasted 

floes together into bigger, denser floes. Water flows through a maturation basin 

where floes are aggregated by gentle agitation and, finally, solid/liquid separation 

occurs in a tube settler. The advantage of this technology is that the total 

detention time through the system is a fraction of the time needed by a 

WICH99-TOC.DOC IV-2 



Equus Beds Groundwater Recharge Demonstration Project 
Summary of Activities for Calendar Year 1999 April 2000 

conventional surface water sedimentation system resulting in smaller and less 

expensive facilities. 

An option to sand·based ballasted Oocculation is a system which uses recycled 

residuals as a weighting agent. Both systems have much higher upflow rates than 

conventional upflow treatment systems, resulting in smaller layout area and 

lower cost, 

2. Immersed Microfiltration/Ultrafiltration Membranes 

Membrane filtration is a viable process alternative for removal of turbidity and 

PAC from surface water prior to recharge. Water and wastewater treatment 

manufacturers (ZENON and US Filter) have developed systems that insert 

hollow-fiber membrane modules into a tank for utilization as a membrane 

filtration unit. These membrane modules operate under a suction condition 

which is different from conventional membrane units. Raw water is delivered 

directly into the membrane tank where it is filtered to separate the suspended 

solids. 

Potential advantages of this technology include application of PAC directly to a 

tank for herbicide removal. This eliminates the need for polymer addition and 

removes nearly 100 percent of the solids. PAC removal is effective, thus 

eliminating the potential for "carry over" as experienced with the demonstration 

unit. 

3. Advanced Oxidation Technologies 

Advanced Oxidation Technologies (AOT) involve the use of an oxidant, such as 

hydrogen peroxide or ozone with or without a catalyst, to chemically oxidize 

organic contaminants into innocuous products, typically water and carbon 

dioxide. UV /Oxidation is a type of AOT that uses ultraviolet (UV) light in 

conjunction with standard oxidants, typically hydrogen peroxide, to achieve 

increased treatment performance as compared to peroxide alone. UV light is 

used to split the hydrogen peroxide molecule, producing highly oxidizing 

hydroxyl radicals (OH). Utilizing high concentrations of these radicals causes 

complete break down of organic contaminants to final products of water and 

carbon dioxide. A potential advantage of this technology is that contaminants are 

WICH99" TOC.DOC 



Equus Beds Groundwater Recharge Demonstration Project 
Summary of Activities for Calendar Year 1999 April 2000 

destroyed on site with no requirement for disposal of secondary by-products, 

suc.h as spent activated carbon. One disadvttntage is that the electrical 

requirements for removing atrazine in the full-scale Equus Beds ASR Plant 

would be very intensive and expensive. 

Preliminary cost evaluations of this process reveal this technology alone would 

require a capital investment ranging from $4.2 million to $12.5 million for every 

I 0 MGD treatment train. The operation and maintenance cost for a 10-MGD 

AOT system is estimated to cost between $0.55 and $1.35 per 1,000 gallons of 

water treated, which would result in an annual cost between $2 million and 

$5.0 million. This high cost is due to the fact that atrazine requires one of the 

highest levels of UY light exposure for breakdown compared to other organic 

compounds. Based on this preliminary cost information, AOT is eliminated from 

further consideration. 

C. VIABLE TREATMENT TECHNOLOGIES 

Viable treatment technologies for surface water from the Little Arkansas River are 

believed to include ballasted flocculation and membrane treatment in combination with 

parallel plate sedimentation similar to that used in the demonstration unit The evaluated 

treatment technologies in combination with the technologies currently used at the 

demonstration project were assembled into six potential surface water treatment systems 

for evaluation purposes. All treatment systems consist of a surface water intake followed 

by parallel trains of water treatment units to remove turbidity and herbicides. 

Water conveyed to the City's existing Central Water Treatment Plant has a higher 

turbidity goal (approximately 60 NTU or less) as compared to the recharge water 

(approximately I 0 NTU or less) because the former will be subject to further treatment 

before reaching the distribution system. Due to these distinct goals, different criteria 

were used for designing these two water treatment systems. Thus, while several 

alternative technologies were studied for treating the recharge water in order to meet" 

low turbidity goal, a simpler treatment scheme using conventional coagulation, 

flocculation and parallel-plate sedimentation at an overflow rate of 0.5 g.p.m./ft2 
WHS 

used in all cases for the pretreatment of water conveyed directly to the City's existing 

Central Water Treatment Plant and nearby future water plant (WTPs). This latter 

WICH99-TOC.DOC IV-4 



Equus Beds Groundwater Recharge Demonstration Project 
of Activities for Calendar Y car 1999 2000 

configuration is expected to meet the turbidity reduction levels required by the City's 

WTPs (60 NTU or less), while reducing capital and operation and maintenance casts. 

Since recharge water can come from a combination of both bank storage (induced 

infiltration) water and surface water from the Little Arkansas River, the capacity of the 

recharge water treatment system depends on the flow split between these two sources. 

Two alternatives capacities of 100 MGD and 150 MGD were identified with options to 

include or delete a 60 MGD direct diversion to the City's WTPs. Six flow split options 

were identified for diverting water frmn the Little Arkansas River. The split options for 

the 150 MGD alternative are 90 MGD surface water I 60 MGD bank storage water, 

75 MGD surface water I 75 MGD bank storage water, and 50 MGD surface water I 

I 00 MGD bank storage water. The split options for the I 00 MGD alternative are 

40 MGD smface water I 60 MGD bank storage water, 25 MGD surface water I 75 MGD 

bank storage water, and JOO MGD bank storage water. The capacities of the recharge 

water treatment systems can thus be 90 MGD, 75 MOD, 50 MGD, 40 MGD, 25 MGD, or 

0 MGD, depending on the selected flow split option, 

1. Surface Water Treatment System 1 (SWTS 1) 

System 1 consists of conventional coagulation/flocculation and sedimentation 

trains for removttl of river turbidity followed by PAC addition and separation for 

herbicide removal as shown in Figure IV-I. On each train, cationic polymer is 

added to the raw water at a rapid mix basin. Water flows through a flocculation 

basin where destabilized particles are aggregated by gentle agitation. 

Solid/liquid separation occurs in a parallel-plate type separator at an overflow 

rate of 0,5 g.p.m.lft'. 

PAC is applied to the water immediately after clarification. Contact time 

between PAC and the water is provided in a pipeline sized specifically for that 

purpose. PAC particles are removed from both the water conveyed to the City's 

WTPs and the recharge water in either a parallel-plate type separator or an 

earthen basin. The former system would be designed at an overflow rate of 

0.5 g.p.m.ift', while the latter system would provide an overflow rate of 

0.25 g.p.m./ft2
• 

WICH99-TOC.DOC IV-5 



J: \WTCHlTA \921954.012\Sll'(WATI 

a'. 
w 
> -0:: 

// 

CATIONIC 
POLYMER 

~ 

-10- 2000 14: 06 JRO 

PAC 

~ 
~ 
~ 
~ 

v=-i____J R I F I PPS i--ttJ / 

LU 
_J 
f­
f--

::i 

LEGEND 

I wrl WATER INTAKE 

@ PUMP 

[R] RAPID MIX 

0 FLOCCULATION 

[PPS1 PARALLEL PLATE SEPARATOR 
U§J OR EARTHEN BASIN 

PAC POWDERED ACTIVATED CARBON 

f----<Q 

>-----<Q 

Burns 

TO CITY'S WTP 

TO RECHARGE 
BASIN OR TRENCH 

Figure JJZ:-1 

SURFACE WATER 
TREn,TMENT SYSTEM 



Equus Beds Groundwater Recharge Demonstration Project 
Summary of Activities for Calendar Year 1999 April 2000 

Each treatment system would involve a combination of treatment trains of 

different capacities to provide adequate flexihility. The treatment system for 

water conveyed to the City's WTPs (60 MGD) would have one 30 MGD train, 

plus three I 0 MGD trains (2nd stage). The number of trains in the recharge 

water treatment system would vnry depending on the system's total capacity as 

shown in Table IV- L 

2. Surface Water Treatment System 2 (SWTS 2) 

System 2 consists of PAC addition for herbicide adsorption followed by 

conventional coagulation/flocculation and sedimentation for removal of river 

turbidity and PAC for both the City water and the recharge water treatment 

systems as shown in Figure IV-2. PAC is added to the water immediately 

downstream of the water intake. Contact time between PAC and the water is 

provided in a pipeline sized specifically for that purpose. Cationic polymer is 

added to the raw water at a rapid mix basin. 

Water flows through a flocculation basin where destabilized particles (river 

sediments and PAC) are aggregated by gentle agitation and, finally, solid/liquid 

separation occurs in a Lamella sepnrutor. The City water system would be 

designed at an overflow rate of0.5 g.p.m./fti, while the recharge wttter system 

would provide an overflow rate of 0.165 g.p.m./ft'. 

Each treatment system would involve a combination of treatment trains of 

different capacities to provide adequate flexibility. The treatment system for 

water conveyed to the City's WTPs (60 MGD) would have one 30 MGD train, 

plus three 10 MGD trains to provide adequate treatment flexibility. The number 

of trains in the recharge water treatment system would vary depending on the 

system's total capacity as shown in Table IV-I. SWTS 2 would require a higher 

dose of PAC than SWTS I due to greater PAC demand by raw water solids. 

3. Surface Water Treatment System 3 (SWTS 3) 

System 3 consists of a conventional coagulation/11occulation/sedimentation 

system and a ballasted flocculation system for the removal of river turbidity from 

the City water and the recharge water, respectively, followed by PAC addition 

and separation for herbicide removal as shown in Figure IV-3. In the City water 

WICH99-TOC.DOC IY-6 



Table IV-1 

Capacity of Recharge Water Trains 

'l!!i~ 
SWTS I 1 (a) I Four 30-MGD + Four 30-MGD + Three 30-MGD + Three 30-MGD + Two 30-MGD+ I None 

three IO-MGD two IO-MGD two 10-MGD one 10-MGD lhree 10-MGD 

2 I Two30-MGD+ Two30-MGD+ One30-MGD+ One 30-MGD+ Three IO-MGD None 

three 10-MGD two IO-MGD two IO-MGD one 10-MGD 

SWTS2 Two30-MGD+ Two30-MGD+ One30-MGD+ One30-MGD+ l Three IO-MGD I None 

three 10-MGD two 10-MGD two IO-MGD one 10-MGD 

SWTS3 Four25MGD Three25 MGD Two25MGD One25MGD+ I One25 MGD I None 

One 15MGD 

2 I Two 30-MGD+ Two30-MGD+ One30-MGD+ One30-MGD+ I Three 10-MGD I None 

three 10-MGD two 10-MGD two 10-MGD one 10-MGD 

SWTS4 1 Four25MGD Three25 MGD Two25MGD One25MGD+ I One25MGD I None 

One 15 MGD 

SWTSS I Four25MGD Three25MGD Two25MGD One25MGD+ I One25MGD I None 

One 15 MGD 

2 Four25MGD Three25MGD Two25 MGD One25MGD+ I One25MGD I None 

One 15MGD 

SWTS6 I I I Two30-MGD + Two30-MGD+ One30-MGD + One30-MGD + I Three IO-MGD I None 

three 10-MGD two 10-MGD two 10-MGD one 10-MGD 

(a) The trains are common for both the recharge water and the City water systems. 

This_ VII.xis 04/2012000 



J: 

~ 
~ 
~ 

:;>/ 

LLJ 
_J 
I­
I-

:::; 

Cl'.'. 
w 
> -Cl'.'. 

/ 

2\SURWA TS.dwJ 01-10-2000 14: 07 

PAC 

---<R 

t 
CATIONIC 
POLYMER 

t 
~ R F PPS! ((),I ', 

LEGEND 

5ill WATER INTAKE 

@ PUMP 

IBl RAPID MIX 

0 FLOCCUlA TION 

IPPsl PARALLEL PLATE SEPARATOR 

PAC POWDERED ACTIVATED CARBON 

CITY'S 

RECHARGE VIA 
BASIN OR TRENCH 

Burns 
re 13l-2 

SURF ACE WATER 
TREATMENT SYSTEM 2 



J\W1CHITA\921954.012\SURWAT6dwg 01-10-200G 14:18 JRO 

0::: 
w 
> -cc: 

I 
CATIONIC 
POLYMER 

i 
PAC 

r BALLASTED 
FLOCCULATION PROCESS 

I· I 
COAGULANT PAC 

0;_1 
0 

#'/i,W;;;-li,.,0::-L_LJ R C I M TS 

$/ 

EJ/ 
POLYMER/SAND 

LEGEND 

~ WATER INTAKE !Fl FLOCCULATION 

@ PUMP 0 MATURATION 

[RI RAPID MIX I TS I TUBE SETTLEq 

', B @ ', TO CITY'S WTP 

', 8 @ ', TO RECHARGE 
BASH~ OR TRENCH 

[I] COAGULATION 
IPPsl PARALLEL PLATE SEPARATOR OJ [NJECTIO~J 

Burns 
Figure rn:-3 

SURFACE WATER 
TREATMENT SYSTEM 3 

PAC POWDERED ACTIVA.TED CARBON 



Equus Beds Groundwater Recharge Demonstration Project 
Summary of Activities for Calendar Year 1999 April 2000 

system, cationic polymer is added to the raw water at a rapid mix basin. Wnter 

flows through a flocculation basin where destabilized particles are aggregated by 

gentle agitation. Solid/liquid separation occurs in a parallel-plate type separator 

at an overflow rate of 0.5 g.p.m./ft1• 

In the ballasted flocculation system (recharge water), solid/liquid separation 

occurs as water flows through rapid mix, coagulation, injection, maturation, and 

sedimentation (tube settler) tanks. PAC is applied to the water immediately after 

clarification. Contact time between PAC and the water is provided in a pipeline 

sized specifically for that purpose. PAC particles arc removed from the water in 

a parallel-plate type separator at overflow rates of0.5 g.p.m./ft1 and 

0.25 g.p.mJft', respectively, for the City water and recharge water systems. 

This treatment system would involve a combination of treatment trai11s of 

different capacities to provide adequate flexibility, The treatment system for 

water conveyed to the City's WTPs (60 MOP) would have one 30 MGD train, 

plus three 10 MOD trains. The number of trains in the recharge water treatment 

system would vary depending on the system's total capacity as shown in 

Table IV-I. The ballasted flocculation trains were sized at 25 MOD when 

possible because smaller trains are not economical as suggested by the vendor of 

this technology. 

4. Surface Water Treatment System 4 (SWTS 4) 

System 4 consists of PAC addition for herbicide adsorption followed by a 

conventional coagulation/f1occulation/ sedimentation system and a ballasted 

flocculation system for removal of river turbidity and PAC from the City water 

and the recharge water, respectively, as shown in Figure IY-4. PAC is applied to 

the water immediately downstream of the water intake. Contact time between 

PAC and the water is provided in a pipeline sized specifically for that purpose, 

In the City water system, cationic polymer is added to the raw water al a rapid 

mix basin. Water flows through a flocculation basin where destabilized pai1icles 

are aggregated by gentle agitation. Solid/liquid separation occurs in a 

parallel-plate type separator at an overflow rate of0.5 g.p.m./ft2
• Jn the ballasted 

flocculation system (recharge water), solid/liquid separation occurs as water 

WICH99-roe.DOC IV-7 



J:\WICHIT.A\921954.012\SURWATl.dwq 01-10-2000 '!4:19 jro 

a'. 
w 
2: 
a:: 

I 
CATIONIC 

i 
-----;BJ F [PPSI (@ ', r BALLASTED 

FLOCCULATION PROCESS 

I · I 
COAGULANT 

j'":{., OPAC I I IBI c I I I " I TS I @ ' 
:t' ~~.,-L__L. __J_ 

WY POLYMER/SAND 
;:::! ,._ -_, 

LEGEND 
--

~ WATER INT Ii.KE 0 MATURATION 

@ PUMP ~ TUBE SETTLER 

llil RAPID MIX B PARALLEL 
COAGULATION PLATE SEP ARA TOR 

[NJECTION PAC POWDERED ACTIV/l.TED CARBON 
L___J 

[I] FLOCCULATION 

Burns 

CITY'S WTP 

TO RECHARGE VIA 
BAS!N OR TRENCH 

Figure 111.-4 

SURF ACE WATER 
TREATMENT SYSTEM 4 



Equus Beds Groundwater Recharge Demonstration Project 
Summary of Activities for Calendar Year 1999 April 2000 

flows through rapid mix, coagulation, injection, maturation, and sedimentation 

(tube settler) tanks. 

This treatment system would involve a combination of treatment trains of 

different capacities to provide adequate flexihility. The treatment system for 

water conveyed to the City's WTPs (60 MGD) would have one 30 MGD train 

plus three 10 MGD trains. T11e number of trains in the recharge water treatment 

system would vary depending on the system's total capacity as shown in 

Table IV-l. The ballasted flocculation trains were sized at 25 MGD when 

possible because smaller trains are not economical as suggested by the vendor of 

this technology. SWTS 4 would require a higher dose of PAC than SWTS3 due 

to greater PAC demand by raw water solids. 

5. Surface Water Treatment System 5 (SWTS 5) 

System 5 consists ofa conventional coagulation/flocculation/sedimentation 

system followed by PAC addition and removal and a two"stagc ballasted 

flocculation system, respectively, for the treatment of City water and recharge 

water as shown in Figure IV-5. In the City water system, cationic polymer is 

added to the raw water at a rapid mix basin. Water flows through a flocculation 

basin where destabilized particles are aggregated by gentle agitation. 

Solid/liquid separation occurs in a parallel-plate type separator at an overflow 

rate of0.5 g.p.m./ft2
• 

PAC is applied to the water immediately after the parallel-plate separator. 

Contact time between PAC and the water is provided in a pipeline sized 

specifically for that purpose. PAC particles arc removed from the water in a 

second parallel-plate type separator at an overflow rate of 0.5 g.p.m./f\2• In each 

ballasted flocculation stage of the recharge water treatment system, solid/liquid 

separation occurs as watc1· flows through rapid mix, coagulation, injection, 

maturation, and sedimentation (tube settler) tanks. 

This treatment system would involve a combination of treatment trains of 

different capacities to provide adequate flexibility. The treatment system for 

water conveyed to the City's WTPs (60 MGD) would have one 30 MGD train, 

plus three IO MOD trains. The number of trains in the recharge water treatment 

WICH99-TOC.DOC IV-B 



J: \WJCHiTA\921954.012\SURWATB.dwg 01-10-2000 14:24 JRO 

,,_, 
;:::! ,__ -_, 

CATIONIC 
POLYMER 

PAC 

i 
.---------<BJ F iPPSI @' ', ', El @ ', TO CIT'(S WTP 

CL 
w 
> -a:: 

COAGULANT 

BALLASTED 
FLOCCULATION PROCESS 

PAC 
COAGULANT 

BALLASTED 
FLOCCULATION PROCESS 

.. . M TS s----@ c I ; I M I TS I @ ', TO RECHARGE VIA 
BASIN OR TRENCH 

POLYMER/SAND POLYMER/SANO 

LEGEND 

~ WATER INTAKE 0 MATURATION 

@ PUMP ~ TUBE SETTLER 

llil RAPID MIX B PARALLEL 0 COAGULATION PLATE SEP ARA TOR 

ITJ INJECTION PAC POWDERED ACTIVATED CARBON 

0 FLOCCULATION 

Burns 
l:ll-5 

SURF ACE WATER 
TREATMENT SYSTEM 5 



Equus Beds Groundwater Recharge Dernonsrration Project 
Summary of Activities for Calendar Year 1999 April 2000 

system would vary depending on the system's total capacity as shown in 

Table IV-I. The ballasted flocculation trains were sized at 25 MGD when 

possible because smaller trains are not economical as suggested by the vendor of 

this technology. 

6. Surface Water Treatment System 6 (SWTS 6) 

System 6 consists of PAC addition for herbicide adsorption followed by a 

conventional coagulation/flocculation/ sedimentation system and a water 

immersed microfiltrationlultrafiltration membrane system, respectively, for 

removal of turbidity and PAC from the City water system and the recharge water 

system as shown in Figure IV-6. In the City water system, cationic polymer is 

added to the raw water at a rapid mix. basin. Water then flows through a 

flocculation basin where destabilized particles are aggregated by gentle agitation. 

Solid/liquid separation occurs in a parallel.plate type separator at an overflow 

rate of 0.5 g.p.m.lft1
. 

In the membrane system (recharge water), PAC can be added directly into the 

membrane basin where contact time is provided by the basin residence time. The 

PAC concentration in the basin would be maintained at a high level to obtain 

improved performance. The raw water passes through the membrane modules 

leaving PAC and river turbidity behind. 

Each treatment system would involve a combination of treatment trains of 

different capacities to provide adequate flexibility. The treatment system for 

water conveyed to the City's WTPs (60 MGD) would have one 30 MGD train, 

plus three I 0 MGD trains. The number of trains in the recharge water treatment 

system would vary depending on the system's total capacity as shown in 

Table IV-I. 

D. COST EVALUATION 

Surface Water Treatment Systems l through 6 were evaluated in detail to develop 

relative capital and operation and maintenance cost opinions for these alternatives. 

Project costs were used to compare the surface water treatment alternatives from an 

economical standpoint. Cost opinions for these systems were developed for total 

capacities of 150 MGD, 135 MGD, and l 10 MGD, which correspond to the three flow 

WICH99-TOC.DOC IV-9 



J \WiCH lT A \921954.012\SURWA T3 dwg 01-10- 2000 14: 30 JRO 

' .:;;;' 
~ 
~ ;r 

w 
_j ,_ ,_ 
_J 

0::: w 
> -0::: 

( PAC 

CATIONIC 
POLYMER 

! 
r---__j RI F I PPS I (0 TO CITY'S WTP 

PAC 

I 

LEGEND 

~ WATER 

@ 

[Rl RAPID MIX 

0 FLOCCULATION 

RECHARGE VIA 
BASIN OR TRENCH 
OR RECHARGE WELL 

I zw I Z-WEED MEMBRANES 

I PPS I PARALLEL PLATE SEP ARA TOR 

PAC POWDERED ACTIVA ;FCI CARBON 

Burns 
Figure I:ii:-6 

SURF ACE WATER 
TREATMEtH SYSTEM 6 



Equus Beds Groundwater Recharge Demonstration Project 
Summary of Activities for Calendar Year I 999 April 2000 

split options identified for the diversion of water at 150 MGD (90 MGD surface water I 

60 MGD bank storage water, 75 MGD surface water I 75 MGD bank storage water, and 

50 MGD surface water/ l 00 MOD bank storage water) and for total capacities of 

I 00 MGD, 85 MOD, and 60 MGD, which correspond to the three flow split options 

identified for the diversion of water at I 00 MOD ( 40 MGD surface water I 60 MGD bank 

storage water, 25 MGD surface water I 75 MGD bank storage water, and 0 MGD surface 

water I l 00 MGD bank storage water). 

Costs for the six surface water treatment options are summarized in Tables JV-2 through 

IV-7. These cost opinions include capital costs and operation and maintenance costs. 

Capital costs include construction costs for the project components, contingencies and 

other costs. Contingencies of 15 percent for construction are included for unknown 

conditions or requirements not known at this level of project development. Other costs 

associated with each option ( 10 percent) include the fees and expenses associated with 

the technical, professional and special services required to execute the delivery of each 

surface water treatment alternative. Such costs may include environmental, technical and 

geotechnical studies; land and right-of-way appraisals and negotiations; design and 

resident engineering fees; construction materials testing; land surveying and legal 

descriptions and project design surveying. 

Capital costs were discounted to an annual basis over a 20 year period at a rate of 

6 percent in order to determine the contribution of capital costs to the total annual project 

cost and calculate a unit cost ($/1,000 gallons) for each alternative. Operation and 

maintenance costs include all the annual expenditures ($/year) needed to keep the system 

in operation, such as power costs for the operation of buildings, pumps and electric 

drives, cost of chemicals, equipment repair costs, and general building and site 

maintenance costs as well as contingencies. These costs were developed based on the 

assumption that the surface water treatment system will treat a total annual volume of 

surface water equal to that resulting from running at full-capacity for a period of 40 days 

per year. Electricity costs were assumed to be $0.07/Kw-hr. Contingencies of 